

Test Report

No.: CANMLC1722199801

Date: 13 Dec 2017

Page 1 of 3

FUJIAN JUMBO NEW MATERIAL CORPORATION LIMITED
INDUSTRIAL ZONE, CHANGSHAN OVERSEAS CHINESE ECONOMIC DEVELOPMENT ZONE, ZHANGZHOU,
FUJIAN, CHINA

The following sample(s) was/were submitted and identified on behalf of the applicant as Gypsum block

SGS Job No. : XMIN171102324CCM
Manufacturer : FUJIAN JUMBO NEW MATERIAL CORPORATION LIMITED
Client Reference Information : Material: Gypsum
Date of Sample Received : 07 Nov 2017
Testing Period : 07 Nov 2017 - 13 Dec 2017
Test Requested : Selected test (s) as requested by client.
Test Method : With reference to ISO 16000-9:2006 / COR1-2007 & ISO 16000-6:2011 & ISO 16000-3:2011.

Testing was performed by Environmental Chamber (0.05m³), followed by sampling using Tenax-TA tube, analysis using Thermodesorption System with Gas Chromatography Mass Spectrometry (TDS-GC/MS).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Rain Qiao
Approved Signatory



Test Report

No.: CANMLC1722199801

Date: 13 Dec 2017

Page 2 of 3

Test Results:

Test Part Description:

Specimen No.	SGS Sample ID	Description
SN1	CAN17-221998.001	Red block

VOCs:

Test Item(s)	CAS No.	Results [$\mu\text{g}/\text{m}^3$]	
		3 rd day	28 th day
Benzene	71-43-2	ND	ND
Ethylbenzene	100-41-4	ND	ND
m/p-Xylene	108-38-3/ 106-42-3	ND	ND
o-Xylene	95-47-6	ND	ND
Styrene	100-42-5	ND	ND
Undecane	1120-21-4	ND	ND
Tetradecane	629-59-4	ND	ND
1,4-Dichlorobenzene	106-46-7	ND	ND
Butyl acetate	123-86-4	ND	ND
TVOC	-	200.0	43.9

Remark: 1. N.D.=not detectable (<R.L.)
 2. R.L.= $2.0\mu\text{g}/\text{m}^3$
 3. $\mu\text{g}/\text{m}^3$ = micrograms per cubic metre

Test condition

Chamber Volume (m^3)	0.05	Testing Temperature ($^{\circ}\text{C}$)	23
Testing Humidity (rH%)	50	Air Exchange Rate (1/h)	0.5
Sample Loading (m^2/m^3)	0.4	Tenax Sampling Flow (mL/min)	200
Tenax Sampling Time (min)	25	Tenax Sampling Volume (L)	5.0

FUJIAN JUMBO NEW MATERIAL CORPORATION LIMITED



Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***

FUJIAN JUMBO NEW MATERIAL CORPORATION LIMITED

